
PARTS LIST
 No. Parts No. Description Q'ty No. Parts No. Description Q'ty

2 7723-02 Set Bolt(M5*12) 4 36 7723-36 Roll Pin(3*5) 1
3 7723-03 Valve Seat 1 37 7723-37 Rotor 1
4 7723-04 O-Ring(8.8*2) 2 38 7723-38 Vane 4
5 7723-05 Wave Washer 1 39 7723-39 Shaft 1
6 7723-06 O-Ring(3.7*1.7) 1 40 7723-40 Side Plate 2
7 7723-07 Valve 1 41 7723-41 Bearing Plate 2
8 7723-08 Spring 1 42 7723-42 Bearing (6201ZZ) 2
9 7723-09 Pin(3.2*19) 1 43 7723-43 Snap Ring (R60) 1

10 7723-10 Lever 1 44 7723-44 Balancer (10mm) 1
11 7723-11 Roll Pin(3*20) 1 45 7723-45 Hex Bolt (M6*20) 1
14 7723-14 Exhsust Tude 2 46 7723-46 Bolt 1
15 7723-15 Cover 1 47 7723-47 Bearing (6201UU) 1
16 7723-16 Body 1 48 7723-48 Flet Ring 1
17 7723-17 Connec Tor 1 49 7723-49 Rerain Ing Plate 1
19 7723-19 Hex Bolt (M6*25) 1 50 7723-50 Flet  Head (M4*8) 2
20 7723-20 Balancer (7mm) 1 51 7723-51 Spindle 1
21 7723-21 Retain Ing Plate 1 52 7723-52 Pad 1
22 7723-22 Key -Rotor (4*19) 1 55 7723-55 Nipple 1
23 7723-23 Fillister (M3*8) 2 56 7723-56 Hose Adaptor 1
24 7723-24 Flat Head (M4*8) 3 57 7723-57 Vane Spring 4
25 7723-25 Body Cover 1 58 7723-58 Vacuum Cover 1
29 7723-29 Flat Head 5*10) 1 59 7723-59 Hose Clamp 1
30 7723-30 Washer 1 60 7723-60 Fillister (M4*10) 1
31 7723-31 Washer (M4) 2 63 7723-63 Wrench 1
32 7723-32 Fillister (M4*8) 2 66 7723-66 Dust Bag 1
34 7723-34 Cylinder 1 67 7723-67 Vacuum Hose 1
35 7723-35 O-Ring (5.7*1.7) 1

ST-7723-P-0412A-FY

              Modelo  905B
                   LIJADORA ROTO-ORBIAL C/DISCO 

Pol. Ind. Eitua nº52 Pab.5A - 48240 Berriz (Bizkaia)
Telf.:946 236 010 | Fax.:946 236 011 | airtalde@airtalde.es | www.airtalde.es


	Sheet1

